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REF |PART NO. |{DESCRIPTION QTY |REF |PART NO. |[DESCRIPTION QTyY

1 2850000 STAND 1|29 6050018 SPINDLE ASS'Y 1
2 9300500 NUT . 3130 6150232 CLAMP PLATE 1
3 9550500 SPRING WASHER M. 6|32 6130245 HEX SOCKET HEAD BOLT M5X14 1
4 2090017 ADJUST HOLDER 1{33 6370027 COVER 1
S 2820005 GEAR CASE 1134 9280812 HEX SOCKET HEAD BOLT M8X14 1
6 2200011 GEAR SHAFT 1j35 6080055 SHOE ASS'Y 1
7 9856001 BALL BEARING #6001LLU 2136 2430156 CLUTCH BOLT 2
8 2900004 COLLAR 1{37 2430214 CLUTCH 1
9 9522800 RETAINING RING R-28 1138 2430042 WASHER 2
10 2090018 CLUTCH DRUM ASS'Y 1139 2430207 BOLT & WASHER 1
11 2130012 STUD BOLT . 3}j40 2430206 CLUTCH BASE 1
12 |9840608 BALL BEARING #608LLB 1{41 2060003 ENGINE 1
13 }6110037 GEAR SHAFT 1142 2270000 THROTTLE WIRE 1
14 9846201 BALL BEARING #6201LLB 1{43 2920016 RECOIL LABEL 1
15 (6150227 BEARING PLATE 1j44 9220820 HEX SOCKET HEAD BOLT M8X20 k|
i6 [9150410 PHILLIPS FLAT SCREW M4X10 3|45 2900011 CUP SPRING 1
17 2200010 FINAL GEAR 146 2830003 STAY HANDLE 1
18 |6150233 WASHER 1147 9220525 HEX SOCKET HEAD BOLT M5X25 4
19 16120017 PIN 1{48 2830002 HANDLE (R) 1
20 (6130181 PHILLIPS FLAT SCREW M5X12 1149 2370001 HANDLE GRIP 1
21 6750011 NEEDLE BEARING 1ls50 2360016 TRIGGER 1
22 |9140412 PHILLIPS FLAT SCREW M4aX12 2(51 2120002 STOP PIN 1
23 |6220011 METAL 1|52 2830001 HANDLE (L) 1
24 (6220010 CLAMP PLATE 1{83 9405020 SPRING PIN 1
25 (6930013 PACKING 1i54 9000410 PHILLIPS PAN SCREW M4X10 1
26 le150242 THRUST PLATE 2155 21800603 SPRING i
27 |9000520 PHILLIPS PAN SCREW M5X20 4157 2360004 BUTTON 1
28 [|6080077 GEAR CASE COVER ASS'Y 1|68 9000420 PHILLIPS PAN SCREW M4X20 1
'SERVICE NOTES: -
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REF |[PART NO. DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTYy
1 2430457 CONICAL SPRING NUT 118 2430237 |PISTON SET ' 1
2 2430343 CRANKSHAFT ASS'Y 116 2430090 |[TOP RING 1
3 68100257 WOODRUFF KEY 1|7 2430227 |PISTON PIN 1
4 2430228 SNAP RING 2(8 2430241 |BEARING NEEDLE 1

EF

PART NO.

DESCRIPTION

R QTY |REF |PART NO. |DESCRIPTION aTty
1 2430176 FLYWHEEL 1|7 2430071 |STOP SWITCH 1
2 2430047 BOTL & WASHER . 2|8 9020408 |[SCREW & WASHER 2
3 2430118 IGNITION COIL il9 2430177 |UNIT 1
4 2380013 SPARK PLUG CAP 1]10 . |2380012 |DUST SEALBUSH .. . 1
5 2380099 RUBBER 1111 2380100 |DUST SEAL BUSH 1
6 2430032 SPARK PLUG 1
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REF |PART NO. DESCRIPTION QTY |REF |PART NO. {DESCRIPTION QTyY.
1 2440801 CRANKCASE ASS'Y 1|7 |2430094 |CRANKCASE GASKET 1
2 5000420 PHILLIPS PAN SCREW M4X20 6|8 |2430075 |PLUG 1
3 9000525 SCREW 319 2430037 |OIL SEAL 1
4 2430093 OIL SEAL 1|10 12920067 |SWITCH PLATE 1
] 9522800 RETAINING RING R-28 111 2920064 |CAUTION LABEL 1
6 9806001 BALL BEARING #6001 2

REF |PART NO. DESCRIPTION QTY -|REF. |PART NO. |DESCRIPTION. . QTY

1 2430132 CYLINDER COVER 1|8 2430114 |CYLINDER 1
2 9570500 WASHER 116 2430222 |BOLT STUD 2
3 9200508 BOLT 117 2430107 |BOLT & WASHER 2
4 2430097 CYLINDER GASKET 1
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REF |PART NO. DESCRIPTION QTY |REF |[PART NO. |DESCRIPTION QTY
1 2430103 CARBURETOR 1{19 |2380115 |SWIVEL 1
2 2430104 GASKET CARBURETOR 1|20 |[2380116 |[THROTTLE SHAFT ASS'Y 1
3 2430374 INSULATOR 1j21 2380117 |RING 1
4 2430149 GASKET CARBURETOR 1]22 |2380118 |IDLE ADJUST SCREW 1
5 2380101 METERING DIAPHRAGM ASS'Y 1|23 |[2380119 |IDLE ADJUST SPRING 1
6 . |2380102 SCREW 5{24 (2380120 |[THROTTLE RETURN SPRING 1
7 2380103 METERING DIAPHRAGM COVER 1|25 |2380121 |PUMP COVER 1
8 2380104 GASKET 1|26 |[2380122 |PUMP COVER SCREW 1
9 2380105 SCREW 1{27 2380123 [PUMP GASKET 1
10 2380106 CIRCUIT PLATE ASS'Y 1j28 |2380124 |PUMP DIAPHRAGM 1
11 2380107 DIAPH. CIRCUIT CHECK VALVE 1|29 |2380125 [INLET SCREEN 1
12 2380108 GASKET 1{30  {2380126 |THROTTLE SHAFT CLIP 1
13 2380109 NEEDLE ADJUST SPRING (HIGH) 1|31 2380127 |INLET VALVE 1
14 2380110 NEEDLE ADJUST SPRING (LOW) 1132 |2380128 |METERING LEVER SPRING 1
15 2380111 IDLE NEEDLE 1|33 |2380129 |METERING LEVER 1
16 2380112 HIGH SPEED NEEDLE 1|34 |2380130 |METERING LEVER PIN 1
17 2380113 SHUTTER SCREW 1{35 |2380131 |SCREW 1
18 2380114 THROTTLE VALVE 1
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REF [|PART NO DESC QTY |REF |PART NO. |DESCRIPTION QTy
1 2140416 SCREW & WASHER 419 2380134 |FRICTION PLATE 1
2 2430178 RECOIL STARTER 1|10 }2380073 |RATCHET 1
3 2380074 KNOB STARTER 1111 2380069 |FRICITON SPRING 1
4 2380132 ROPE GUIDE 1|12 |2380070 |RETURN SPRING 1

18 2380133 STARTER ROPE 1|13 |2380068 |REEL ASS'Y 1
8 9020612 SCREW & WASHER 1{14 2380067 |SPIRAL SPRING 1
7 2380071 SCREW 1|15 |2380136 |STARTER CASE 1
8 2430078 STARTER PULLEY 1

REF |PART NO. DESCRIPTION QTY |REF {PART NO. |DESCRIPTION QTyY
1 2380137 TANK CAP ASS'Y 1}7 2380076 |FUEL FILTER 1
2 2430358 FUEL TANK ASS'Y 1i8 2380139 |FILTER 1
3 2380138 FUEL JOINT 119 2380140 (SPONGE 1
4 2430048 CLIP 2|10 2130003 |SCREW & WASHER 2
] 2360088 FULE TUBE 1]11 2920068 |LABEL 1
6 2380088 SUCTION HOSE 11 ‘
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REF |PART NO. DESCRIPTION . |DESCRIPTION QTyY

1 2920068 LABEL 1{8 2360026 |CASE ELEMENT 1
2 2140430 SCREW & WASHER 219 2430420 [SCREW & WASHER 2
3 2380054 CHOKE LABEL 1]10 |2430147 |BRACKET 1
4 2360027 AIR CLEANER COVER 1)1 2430106 |AIR CLEANER GASKET 1
5 2360049 CASE ELEMENT 1{12 |2920058 |[GASOLINE LABEL 1
6 2360029 ELEMENT 1|13 (2430386 |AIR CLEANER ASS'Y 1
7 2360028 ELEMENT 1

5 O

DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTY
1 2430099 MUFFLER GASKET 2|3 2430325 |FLANGE NUT 2
2430378 MUFFLER 1
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